Technical Package
Cover Page

This file contains the following documents:

1.

2
3.
4

Summary of application (in plain language)

First notice (NORI-Notice of Receipt of Application and Intent to Obtain a Permit)
Second notice (NAPD-Notice of Preliminary Decision)

Application materials

Draft permit

Technical summary or fact sheet



























































































































DOMESTIC TECHNICAL REPORT 1.0

The Following fs Required For A Applications
Remewal, N eW, And Amendmeng

A, Existing /Interm I Phase
Design Flow (MGD): ; +* 5.935
2-Hr Peak Flow (MGD): 0.100
Estimated tonstruction $tart date: 2017

Estimated waste disposal start date: 2017

—d
.> &TK ﬂ\—'}Z--. L l,_,-.’d g

B. Imterim Iy Phase

Design Flow (MGD):

2-Hr Peak Flow (MGD):

Estimated Construction starg date:
Estimated wagte disposal start date;

C. Final Phase SOUTH TEXAS ASSEMBLIES OF GOD DISTRICT
Design Flow (MGD): 14237 EAST SAM HOUSTON PARKWAY NORTH, SUITE 200-314
2-Hr Peak Flow (MG] HOUSTON, TEXAS 77044

Estimated CONSTUCH was 510y uaLe;
Estimated waste disposal starg date:

D. Current Operating phase: FINAL
Provide the startup date of the facility: PREVIOUSLY SEPTIC ~ 2’
SR VIUUSLY SEPTIC

,‘ e 'L;.“-,-H,ﬁ"."‘l’*f,‘ e i ” N3 .‘{' 7]
3 ¢.€£!i‘*!é!l‘2ﬂ&!%' (Instte

A. Treatment Process descripdon
Provide a detaileg description of the treatmen; brocess. Include the type of

TCEQ-10054 (06/01/201 7) Page 1 of 80
Domestic Wastewater Permit Application, Technicg] Reports






treatment plant, mode of operation, and all treatment units. Start with the
plant’s head works and finish with the point of discharge. Include all sludge
processing and drying units. If more than one phase exists or is proposed
in the permit, a description of each phase must be provided. Process

_description:

Fre

3

#*

7;'-'

CPlylesme

Z—/gt.i’/c/

JDerrtren OIS i4,
C-a-'d”"f[_"‘—f(" “%3.__4#-_: ‘%U,S ﬁfx.%-‘v?

;&’ < .r/‘

- P i 1‘)
LRTERNDEDS A EIS<TT™7
y e7 (/ ﬁ{ 575‘3?’7%‘3# = 7 h/’ 4‘,7de SsSceces [ & (fz,

f/? (/) e

7 ClAREETR,

.}é?ﬂ_r&_c';:.; ) h L&J a2t <5’/
Sy sty elect (oudbed
7

Port or pipe dlameter at the discharge point, in inches: 4”

dimensions (length, width, depth) of each treatiment unit, accounting for all
phases of operation.

Table 1.0(1) - Treatment Units

Treatment Unit Type Number of

Dimensions (L x W x D)

Units
/_Qe/CF LiL_- /. __)3 ZA/CZ fJL ){ /Z M&X/t_),s )L___,_,(,D
C (_»f%ffﬂ/ésfz / /7’@1 - Ml /O LD
Cigleve. (B:dT /qcmw{zf R KT

;-.éju_d;c’— fFldis Z
ATTACH3 —<SEe.

x (2" X fo

/1) = =
P A

C. Process flow diagrams

Pﬁpo @ﬁamoﬁoﬁ at Discharge, in Inches: 4’@@%@3

Provide flow diagrams for the existing facilities and each proposed phase of

TCEQ-10054 (06/01/2017)
Domestic Wastewater Permit Application, Technical Reports

Page2 of 88 7 7/






C. Process flow diagrams

Provide flow diagrams for the existing facilities and each pro trosed phase of
construction. —
Attachmenmnt: o

D (Nehueions Page 52) i i s

| Promde a 51te draMng for the facility that shows the following:

o The boundaries of the treatment facility:

o The boundaries ¢f the area sorved by the treatment facility;

o If land disposal of effluent, the boundaries of the disposal site and all
storage/holding ponds; and

o If sludge disposal is authorized in the permit, the boundaries of the land

application oy _disz%osal site.

Attachmment:
Provide the name a descriptica of the area served by the treatment facility.

et 1,

it Cosrit Ca
; i o 7o 2é
|3 28 (<R Car R Iz &E:zu'LLL.Lj 4

Stecliforn 4, Unibuiil Piases (msructions Page 52) - e

Is the application for a renewal of a permit that contains an unbmh phasaz or

phases? _ .

Yes® Me;( o > )

if yes, does the Jﬁsi‘mg permit _ontain a phase that has not Eoen Lons‘c”uued
a7

within five years of 1 @cmg authorized by the TCE
Yes }% No I

-
If yes, provide a det aﬂea discussion regarding the continued need for the

unbu_m phase. Failure to provide sufficient justification may result in the
Executive Directc rece i ow dir = €2el2l of the unbuilt phase ¢- [ 'iag =8,

, Future Development .

















































































































































































































































































































































































































































































































































Erwin Madrid

From: Don Wiehe <dwiehe77@gmail.com>

Sent: Thursday, April 3, 2025 12:46 PM

To: Erwin Madrid

Cc: Marilyn Starnes; Phil Parsons; George Thomas; georgehneill@yahoo.com; George
Thomas

Subject: Fwd: [EXTERNAL] TCEQ Plain Language Spanish and English

Attachments: Domestic Wastewater TPDES Renewal application.docx; Domestic Wastewater TPDES

Renewal application.pdf

Application to Renew Permit No.: WQ0014832002 (EPA I.D. No. TX0136298) Applicant Name: South Texas
Assemblies of God District (CN605730621) Site Name: Hill Country Camp (RN105251102) Type of Application:
Renewal without changes

Don K. Wiehe
South Texas Ministry Network
Executive Secretary Treasurer

12106 East Sam Houston Parkway North
HOUSTON, TEXAS 77044

Call: 713.455.1221 | dwiehe77@gmail.com

—————————— Forwarded message ---------

From: kauleen <kauleen@stxag.org>

Date: Thu, Apr 3, 2025 at 9:12 AM

Subject: RE: [EXTERNAL] TCEQ Plain Language Spanish and English
To: Don Wiehe <dwiehe77@gmail.com>

Kauleen Granberry, Executive Administrative Assistant & Credentialing Specialist

Don Wiehe, Executive Secretary/Treasurer



SOUTH WP TEXAS
MINISTRY NETWORK

12106 EAST SAM HOUSTON PARKWAY N.
HOUSTON, TEXAS 77044

Call: 713.455.1221 | kauleen@stxag.org

From: Don Wiehe <dwiehe77 @gmail.com>

Sent: Thursday, April 3, 2025 4:07 AM

To: kauleen <kauleen@stxag.org>

Subject: [EXTERNAL] TCEQ Plain Language Spanish and English

Domestic Wastewater TPDES Renewal application

The following summary is provided for this pending water quality permit application being reviewed by the Texas Commission on Environmental Quality as
required by 30 Texas Administrative Code Chapter 39. The information provided in this summary may change during the technical review of the application
and are not federal enforceable representations of the permit application.

The City of Texas (CN605730621) operates the City of Texas wastewater treatment plant (RN105251102), an activated sludge process plant operated in the
complete mix mode. The facility is located at 1325 Harper Road, Kerrville, in Kerr County, Texas 78028.

This application is for a renewal to discharge at an annual average flow of 1,200,000 gallons per day of treated domestic wastewater via Outfalls 001 and 002.

Discharges from the facility are expected to contain five-day carbonaceous biochemical oxygen demand (CBOD:), total suspended solids (TSS), ammonia
nitrogen (NH,-N), and Escherichia coli. Additional potential pollutants are included in the Domestic Technical Report 1.0, Section 7. Pollutant Analysis of
Treated Effluent and Domestic Worksheet 4.0 in the permit application package. Domestic wastewater is treated by an activated sludge process plant and the
treatment units include a bar screen, a grit chamber, aeration basins, final clarifiers, sludge digesters, a belt filter press, chlorine contact chambers and a
dechlorination chamber.

TLAP Renewal application

The following summary is provided for this pending water quality permit application being reviewed by the Texas Commission on Environmental Quality as
required by 30 Texas Administrative Code Chapter 39. The information provided in this summary may change during the technical review of the application
and are not federal enforceable representations of the permit application.

The City of Texas (CN605730621) operates the City of Texas wastewater treatment plant (RN105251102), an activated sludge process plant operated in the
complete mix mode. The facility is located at 1325 Harper Road, Kerrville, in Kerr County, Texas 78028.

This application is for a renewal to dispose a daily average flow not to exceed 76,500 gallons per day of treated domestic wastewater via public access
subsurface drip irrigation system with a minimum area of 32 acres. This permit will not authorize a discharge of pollutants into water in the state.

Land application of domestic wastewater from the facility are expected to contain five-day biochemical oxygen demand (BOD:), total suspended solids (TSS),
and Escherichia coli. Additional potential pollutants are included in the Domestic Technical Report 1.0, Section 7. Pollutant Analysis of Treated Effluent in
the permit application package. Domestic wastewater is treated by an activated sludge process plant and the treatment units include a bar screen, an
equalization basin, an aeration basin, a final clarifier, an aerobic sludge digester, tertiary filters, and a chlorine contact chamber. In addition, the facility
includes a temporary storage that equals to at least three days of the daily average flow.



Don K. Wiehe

South Texas Ministry Network
Executive Secretary Treasurer

12106 East Sam Houston Parkway North
HOUSTON, TEXAS 77044

Call: 713.455.1221 | dwiehe77@gmail.com




Erwin Madrid

From: Don Wiehe <dwiehe77@gmail.com>

Sent: Thursday, April 3, 2025 12:45 PM

To: Erwin Madrid

Cc: georgehneill@yahoo.com; George Thomas; George Thomas; Phil Parsons

Subject: Fwd: [EXTERNAL] Plain Language Summary English and Spanish

Attachments: Solicitud de renovacion del TPDES para aguas residuales domésticas.pdf; Solicitud de

renovacién del TPDES para aguas residuales domésticas.docx

Application to Renew Permit No.: WQ0014832002 (EPA I.D. No. TX0136298) Applicant Name: South Texas
Assemblies of God District (CN605730621) Site Name: Hill Country Camp (RN105251102) Type of Application:
Renewal without changes

Erwin,

| will be sending 3 emails with the requested information. Please see the attachments. There was one of the forms
that | did not know which renewal to use, so | filled out both. Please let me know if TCEQ is need of anything

else. Thank you so much for your time!

Don

Don K. Wiehe
South Texas Ministry Network
Executive Secretary Treasurer

12106 East Sam Houston Parkway North
HOUSTON, TEXAS 77044

Call: 713.455.1221 | dwiehe77@gmail.com

---------- Forwarded message ---------

From: kauleen <kauleen@stxag.org>

Date: Thu, Apr 3, 2025 at 9:14 AM

Subject: RE: [EXTERNAL] Plain Language Summary English and Spanish
To: Don Wiehe <dwiehe77@gmail.com>

Kauleen Granberry, Executive Administrative Assistant & Credentialing Specialist

Don Wiehe, Executive Secretary/Treasurer



SOUTH WP TEXAS
MINISTRY NETWORK
12106 EAST SAM HOUSTON PARKWAY N.
HOUSTON, TEXAS 77044

Call: 713.455.1221 | kauleen@stxag.org

From: Don Wiehe <dwiehe77 @gmail.com>

Sent: Thursday, April 3, 2025 4:09 AM

To: kauleen <kauleen@stxag.org>

Subject: [EXTERNAL] Plain Language Summary English and Spanish

Solicitud de renovacién del TPDES para aguas residuales domésticas

El siguiente resumen se presenta para esta solicitud de permiso de calidad del agua pendiente, que esta
siendo revisada por la Comisién de Calidad Ambiental de Texas, segun lo exige el Titulo 30 del Cédigo
Administrativo de Texas, Capitulo 39. La informacidon proporcionada en este resumen puede cambiar
durante la revisién técnica de la solicitud y no constituye una declaracién vinculante a nivel federal de la
solicitud de permiso.

La Ciudad de Texas (CN605730621) opera la planta de tratamiento de aguas residuales de la Ciudad de
Texas (RN105251102), una planta de procesamiento de lodos activados que opera en modo de mezcla
completa. La instalacién estd ubicada en 1325 Harper Road, Kerrville, Condado de Kerr, Texas 78028.
Esta solicitud es para la renovacion del vertido de aguas residuales domésticas tratadas con un caudal